050 - Sjblf:-l-ﬁ g
RADIO CONTROLLED 10 ENGINE POWERED RACING BUGGY

RAMPAGE sr0

" @SUPER-EASY STARTING BY RECOIL STARTER (BUILT—IN) | FOR SIMPLE OPERATION !

@® SUPER—QUIET MUFFLER ! CAN BE RUN ALMOST ANYWHERE'

@ DOUBLE WISH BONE FOUR WHEEL INDEPENDENT SUSPENSION SYSTEM -WITH NEW
OIL SHOCKS.

@ RELIABLE DRIVE SYSTEM. WITH GEAR-TYPE DIFFERENTIAL IN FULLY-ENCLOSED GEARBOX.

@ SPECIAL MUFFLER, FUEL TANK, PLUG HEATING BOX SIZE OF 4D-SIZE DRY CELLS
ARE INCLUDED.

B FUEL AND 2CH RADIO ARE NOT INCLUDED.

N THE FINEST RADIO CONTROL MODELS

KIT NO.3072




.

..........'......I.I.-.I...I.I.'........‘...'............'I..l'....'..........".........I..l......I.....'....'..

BEFORE YOU BEGINE ASSEMBLY !

(KIT FUTURES)
Thank you purchasing the Kyosho’s @ Super —easy starting by Recoil Starter

X ; (Built—in)
R C Engine Powered Racing Buggy S ER
® Reliable drive system.

in the tip top condition to enjoy the most fully —enclosed gearbox.
pleasure from the R,C world, you should @® Wishbone,/Parallel arm long—travel
throughly read through this instruction suspensior.

manual and the operation instruction of the
radio control units to keep the correct way
of assembling, and handling,.

BEFORE YOU BEGIN ASSEMBLY:erreeeeesssssss 2 ASSEMBLY OF TIRE AND WHEEL:: e 14
BEFORE ASSEMBLY #eeereveeeeessnreersinnsssineaisnisnessnes 3 - B INSTALLATION OF TIRE e enrerrresssnrsonen 14
LIST OF BAGGED PARTS (1)-seereeeseersnsensussunnaes 4

LIST OF BAGGED PARTS (2) LAYOUT - 5 - el aLlALION QR Tbls WNT @ ~

AND LINKAGE

DRAWING OF PLASTIC PARTS ON RUNNERS HOW TO CHECK RADIO UNIT ...................... ‘]5

INSTALLATION OF STEERING SERVO.........
e ASSEMBLY OF CHASSIS PORTION (1 23] AND LINKAGE 15
.................................... INSTALLATION OF RECEIVER....ccoocivveeiininnnd§
ASSEMBLY OF SHOCK 6 26} AND SWITCH
I N G BEE  O]L - SHOER v s b e oie INSTALLATION OF ENGINE CONTROL :::::: 16
= Ui ' SERVO AND LINKAGE
ASSEMBLY OF KNUCKLE ARM: +weeeesesesesnes 7 INSTALLATION OF BATTERY BOX ‘e 16
INSTALLATION OF FRONT SHOCK STAY-7
INSTALLATION OF FRONT SUS. ARM:---e-- 7 e CUTTING AND MOUNTING OF BODY 129132
INSTALLATION OF FRONT BULKHEAD ....2 @1 CUTTING OF BOTYY -rerrerrrererereeseeassessssaaeesssees
[ AND BUMPER 8 m CUTTING OF BODY 17
INSTALLATION OF FRONT SHOCK .............. 8 Em PAINTING .......................................................... ]7
@ ASSEMBLY OF SERVO SAVER ______________________ 8 APPLYING OF DECAL .................................... 17
[ INSTALLATION OF SERVO SAVER wweeeseeees 9 1 H SMOUNTING (OF  BODY icrte oyl orggreote 18
@ INSTALLATION OF TIE ROD  .ioeeericiisnnns 9
AND FRONT PLATE
il INSTALLATION OF REAR GEARBOX **=+10 INSTALLATION ‘OF WING (OPTION:: gt 18
[l ASSEMBLY OF REAR HUB ‘reeeeeerrerrmnieiiinnn 10 GLOW ENGINE = cererrmmseri 19
INSTALLATION OF REAR HUB.ivieviiviieen1] ST ARTING BENCTNT (1) cereereemrenmremmmrmmms 19
13} AND REAR SUS ARM 1 STARTING ENGINE (1)
il] INSTALLATION OF SWING SHAFT -eeereenseees 11 z (R B s e 20
INSTALLATION OF REAR SHOQCK - weerreeeasees 1 p (B)eernnrerrrrrrnri 21
[E INS’I‘ALLATION OF MAIN GEAR .................. ]2 PARTS LIST .......................................................... 22
INSTALLATION OF SERVO MOQUNT reeevreeees 12 PURCHASABLE PARTS FOR YQUR KIT :eeer23
AND ANTENNA GUIDE
[ INSTALLATION OF FUEL TURE tserreereerrasene 13 EXPLODED VIEW: reserrererrrsnetatties 24
il INSTALLATION OF ENGINE AND BRAKE--13 P T Y PP PTTI TS 25
m INSTALLATION OF ASSIST PLATE ............. 13
AND ROD
INSTALLATION OF FUEL TANK wecereernereeceens 14

....UOOQQ...........O...O,'.‘.......ll!.............l..l.'.".............0....!‘..O.....Il...l.......00...........

NO. 3072 . 5



0060000000000 0000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000000

BEFORE ASSEMBLY

ORead the instruction carefully,

You can assemble the kit more easily
if you have grasped the general idea
of steps and structure beforehand by
reading it through to the end.

(OCheck the parts in the Kits,

Check to see if all the parts are
correctly bagged as they are listed in
the "List of Bagged Parts” (page 4,5).
Your through understanding of the
assembly will enable you to build the kit
without any difficulty.

Instruction

Check the components in the kit
prior to your startings of the
assembly,

Any claims

for replacements

or refunds for the
model in the process
of assembly will not
be accepted.

OLearn the marks described in the instruction,

—IEE - Place to put some locktite,

It will prevent the screws and nuts
get loosen by vibration while running,

It will reduce friction are assure smooth
movements,

Steps where your
paticular attention
is required,

Point where grease should
applied,

: ODo not tighten the self—tapping screw

OBe well aware of the different types of screws.

1) The difference between the TP Screw,
(short form of self —tapping screw) and the ordinaly screw is...

TP Screw m\ Ordinaly Screw Gmﬁﬁﬂmm

' Some of them pointed tips. Finer Thread
Coarser Thread
2) The kinds of screws which will be used in this instruction.

@W Set Screw m -

There are two kinds of threadj
Round Head Screwﬂmmm

finer and coarser ones,

OPick up the correct parts and screw,
Compare the shape and size of small
parts, such as screws, nuts, and washers,

Bind Screw

Truss Screw

OBe sure about the location and direction .
of parts to install, { \

parts with the illustration before installation, A
When necessary, assemble the parts themselves
tentatively before proceeding to the next step

too tight,
Do not use excessive force when tightening the self—tapping

screws, or you may strip the thread in the plastic,

It is recommended to stop tightening .it when the thread part on
the screw goes into the plastic part and you feel some resistance

from the tightening,

Over tighten may strip the thread in the plastic.

Good O C 1 Wrong X\@

THINGS NEED
BESIDES THE KIT

<2 Channel Radio System>

Two types of radio control set are on
the market, the stick and the steering
wheel type.

Choose which ever you like,

Fuel Pump

Transmitter

<Things need to start engine>
[Included with the kit.]

[Not included with the kit,]

Plug Wrench

Battery Holder Dry cells

g

AA Size Battery
For Transmitter...8 pcs.

Glow Fuel

* Gasoline or kerosone cannot be used.

[Not included with the kit.]

<Tools Required> A Hex Key, Grease and SW—Cement are in the kit.

Phillips Screw Driver
T RN T, |

Box Driver (for M3,M4 Nut)

Needle Nose Plier

)

Round Cutter

(S
)
=

Sander
Sharp Hobby Knife

Awl Micron Line Tape

= Polyca Paint

Wire Cutter

> S

Instant Grue

== w——

.-l'l........'.ID........O....l.'............Q......‘l....lll!.............'l.....‘.!..........C..........l.l.!..

-3

NO. 3072



LIST OF BAGGED PARTS (1)

The key numbers withyindicate the plastic parts on a runner,
See page 5 for the layout drawing,

{Do not throw away a bag header)

@® 7.2 symbol in the brackets after a name of
parts in this instruction is the header number
in which the part is contained.

@® The header is the only thing to rely upon when
looking for a part. Do not discard it until you
finish the assembly.

Header

M YORHO CORPORATION
ALWAYS THE BEST

1538 IHL SAVMIV

NOLLY HO9NOD OHEOA K

Keep it in the bag,

L-WYH
1538 IHL SAYMTY
WOV WO WOD DHEOAN
[osata]
jposs
\vono CommomaON
ALWAYS THE BEST
RAM-7

Affix it on the bag
with tape,

Bag No. Key #| Parts Name Q'ty | Step Bag No, Key # Parts Name Q'ty | Step
1 | Front Suspension Arm 2 42 | 5.8 ¢ Ball (Silver) 4
2 | Rear Suspension Arm 2 43 | Servo Saver Tube 2 | B
3 | Front Shock Stay 1 44 | 3¢ Linkage Guide 18
4 | Rear Shock Stay 1 45 Main Gear Shaft 1 16} ]
) 5 | Swing Shaft 2 | m 128 | 4 ¢ x8 Plane Bearing 4 | @
Blister = T Tomt > m RAM-4 25 | 5¢ x10 Plane Bearing 6 MM
(A) 7 | Belt 1 | m 22 | 2 ¢ x11 Pin 2 | [
8 | Main Gear 1 | W 48 | Assist Plate 1
9 | Drive Washer 2 49 | Chassis Cover 1 | m
10 | Timing Pulley (B) 1 16} 50 | Screw Locking Compound| |
* 11 | Rear Wheel Shaft 2 | R 51 | Silicon Grease 1
12 | Fuel Tank Assembly 1Set| @ 52 | Front Wheel 2 | |
13 | Rear Bulkhead (L) 1 RAM-5 53 | Rear Wheel 2
14 | Rear Bulkhead (R) 1 46 Servo Mount 2
15 | Rear Housing 1 % 47 | Body Hook 1
16 | _Final Diff, Case (A) 1 54 | Front Bulkhead 1| A
17 | Final Diff, Case (B) 1 55 | Brake Lever 1 9|
18 | Bevel Gear (A) 2 56 | Main Gear Shaft Holder | 1 6]
Blister 19 | Bevel Gear (B) > %57 | Knuckle Arm (R) 1
B) 20 | Bevel Gear Shaft 1 Assembled * 58 | Knuckle Arm (L) 1 |8
21 | Final Pinion Gear 1 i %59 | Front Hub 2
22 | 2¢x11 Pin 1 % 60 | Upper Ring Bar 4 | @AM
23 | Timing Pulley (A) 1 * 61 Servo Saver (A) 1 18]
24 | 10 ¢ x14 Plane Bearing | 2 HAI_V'_G *62 | Servo Saver (B) 1|8
25 | 5¢ x10 Plane Bearing 2 Plastic Parts/ 3 g3 [ Servo Saver (C) 1|18
120 | E Ring (E4) 1 %* 64 | Servo Saver (D) 1T 18
125 Plane Bearing Collar 2 +* 65 Shock Collar 4 7]
% 26 | Shock Cap 2 % 66 | Antenna Post 1
% 27 | Spring Holder 2 % 67 | Servo Mount 4
% 28 | Spring Spacer 2 | Not Using %129 | Servo Saver Collar 2
% 29 | Shock Piston 2 68 | Bumper 1 1@
30 | Shock Ring 2 69 | 5.8 ¢ Ball End 4 | M
RAM-1 31 Pressure Top 2 70 | Rear Hub (R) 1 12}
Front 32 | Shock End 2 130 | Rear Hub (L) 1 | @
[igffk J 118 | E Ring (E2.5) 4 |\ 71 | King Pin 2
a Shock Bush 2 |Not Using 72 | Front Sus Shaft (A)Silver| 2
33 | Front Shock Case 2 |l 73 | Front Sus Shaft (B) 2
34 | Front Shock Shaft 2 | A 74 | Rear Sus Shaft(A)Black | 2
35 | Front Shock Spring 2 75 | Rear Sus Shaft (B) 2
36 Shock 0Qil (Green) 1 RAM-7 76 | M3 Pillow Ball (Silver) 10 |4 Q11]12]
* 26 Shock Cap 2 77 M2.6 Pillow Ball (Black) 2
% 27 | Spring Holder 2 78 | Center Rod 1 B
% 28 | Spring Spacer 2 79 | Tie Rod 2 | M
% 29 | Shock Piston 2 80 | Assist Rod (A) 1 |l
RAM-2 30 Shock Ring 2 81 Assist Rod (B) 1
3 Pressure Top 2 82 | Steering Rod 1
[gﬁgzk J 32 | Shock End 2 83 | Brake Rod 1
Parts 118 | E Ring (E2.5) 4 84 | Engine Control Rod 1
Shock Bush 2 | Not Using RAM-8 85 | Rod Stopper 2
37 | Rear Shock Case 2 86 Air Cleaner Element 1 | Assembled
38 | Rear Shock Shaft 2 |0 87 Element Holder 1 | See page 20
39 | Rear Shock Spring 2 88 Element Cover 1
RAM-4 40 | Front Wheel Shaft 2 89 | Adaptor Tube, 1 |See page 20
41 | Front Plate 1 | WM 90 | Strap (S) 2 ||

NO. 3072




LIST OF BAGGED PARTS (2)

]

LAYOUT DRAWING OF PLASTIC PARTS
ON RUNNERS

Bag No, Key #| Parts Name Q'ty | Step
91 | Strap (M) 1
92 | Strap (L) 1
93 | Muffler Tube 1 18}
94 Plug Wrench 1
RAM-8 95 | Antenna Tube 1 26
96 | Fuel Tube 1
97 | Battey Holder Assembly | 1Set
98 | Double Sided Tape 1
99 | One Way Assembly 1 Set|
100 | Starter Assembly 15et
101 Muffler Assembly 1 Set|
102 | Starter Holder 1
103 | Engine 1
104 | Engine Mount 2
105 | Clutch Bell 1
106 Clutch Shoe 2 Adesnibled
107 | Clutch Spring 1
108 | Pilot Shaft 1 9]
Box 109 | Flywheel 1
110 | Flywheel Spacer 1
111 | Clutch Bearing Case 1
112 | Clutch Rollar 6
19 | E Ring (E3) 1
121 | E Ring (E7) 1
126 | Valv Rod 1
113 | Body (Rampage GP10) 1
114 | Front Tire 2
115 | Rear Tire 2
116 | Chassis 1| &
117 | Decal 1
127 | Fuel Pump 1 Page 19
Instruction Manual 1
118 | E Ring (E2.5) 4
119 | E Ring (E3) 2
120 E Ring (E4) 3 m
122 | Hook Pin 4 | @ fer vine
123 | Hex Key (1.5mm) 1 | @
124 | Hex Key (2mm) 1 | M
Truss Screw M4x8 6
Round Head ScrewM3x8 7|
M3x10 2
M3x18 4
M3x35 2
RAM-3 M3x50 1
Screw Bind Screw M2.6x12 4 |For Wing
Nut TP Round Head Screw M3x16 2
Washer TP Bind Screw M2,6x6 1
Others M2.6x12 4
M3x8 8
M3x10 17
M3x12 2
M2,6 Nut 4 |For Wing
M3 Nut 20
M3 Nylon Nut 6
M4 Nylon Nut 4 |For Wing
M3x3 Set Screw 3
M4x4 Set Screw 2
M5 Washer 2

{When Cutting off parts from a runner..}
% Pay particular attention
when detaching the piston, The part is me d by

cutting excessively.
J
The roots
till remains,

&4

Cut it off
with a wire
cutter,

Remove the stubble
with a hobby cutter,

NEELY

Cut both sides,
This is how it should

@ be done,
Leave a root of the O@ J-:T
runner on the part, - Good

P T LT L LL L T T T T e sessae

Shock Parts

4 set

@
OB
=

&

Upright Parts
1 set

a:
L

Wt

These shaded parts are not used.

Servo Saver Parts and Others 1 set

@
gilifaloly
i

NO. 3072




[® ASSEMBLY OF CHASSIS PORTION [I~/R ]

1 ASSEMBLY OF SHOCK @The parts for the front shocks are in bag [RAM-1],
those for the rear are in [RAM-—2].

Stage 2
Stage ] Assemble 2 each for the front and rear. # Shock End
* The shaded parts {Front)
will not be used, E Ring (E2.5) Wrap paper or
@ ng : tape around shaft
29 Shock Piston 34 Front Shock Shaft

to prevent pliers

(Shorter one) from marking it,

g

3% Front Shock Case o
{Rear) (Shorter one)
3D Rear Shock Case
@ E Ring (E2.5) (Longer one) > Be sure to install
These will be used in step . 8% Rear Shock Shaft a rod of correct
(Longer one) length in the front

and rear shocks,

-9

FULLING THE OIL SHOCK @ The parts for the front shocks are in bag [RAM-—1],

those for the rear are in [RAM-—2],

Stage 1 Stage 2 Stage 3
Pull down the piston to the bottom Keep the piston in the lowest position Confirm that it will work
and pour oil slowly. and tight 26 graduary, then excessive smoothly by moving the
Then move the piston up and down oil will run over, piston up and wn,

gently to get rid of air bubbles,

[@l

@9 Shock Qil
Green {Assembly of Shock Head)
(RAM-1)

v::—l_é
' In the end, tighten

it firmly so that

the oil will not leak
Fill the cylinder to

: . out,
slightly above brim, \ @) Pressure Top
26-Shock Cap
It should move
without any binding.
\ a0 Shock Ring
Stage 4 h i
At each assembly stage, a drawing g Mount' the spring’ as Showt,
shows screws and other fasteners
used in the actual size. Identify
those required in each stage, {Rear) a7 Rear Shock Case (Front)
0
@58 ¢ Ball o2

This ball is needed only
for the front shock.

© O

28 Spring Spacer

27 Spring Holder

(RAM-4)

@ 58 ¢ Ball (Silver}—
c+.>

This spacer is needed only . ] .
for the rear shock. ®Front. Shock Spring

49 Rear Shock Spring

NO. 3072



. ASSEMBLY OF KNUCKLE ARM

ag Front Wheel wp

O Shaft

7'1‘-King Pin sesennssocens 2
@ E Ring (E3) 2

79 M3 Pillow Ball ...,

(S] !‘ver)

71 M2.6 Pillow Ball-2

Black)

7i:King Pin - (gam.7)

-.___\\\
58Front HudRAM-6)

()5

< Left Portion>

Marked”L”

Stage 1 <Right Portion>
‘q@ﬁ

=& Mark

LGREASE)
&>

ed”’R”

f 14&-'Fr0nt Wheel Shaft
(RAM-4]

(RAM-6)
l/

57 Knuckle Arm (R) +sM3 Pillow Ball D
(RAM-6) " (Silver)
4 Front Wheel Shaft - Piuo\[:AlhaA;l] _g
(RAM-4) Stage 2 (Black)
[RAM-7)

Mount the pillow

"
balls, *

Put the pillow ball
into the outer hole,

E] INSTALLATION OF FRONT SHOCK STAY

Stage 1

7 M3 Pillow Ball
%Silver%
RAM-7

M3 Nut

M3x18 Round
Head Screw

Screw in the same way as was
done with the right side,

N @ Front Shock Stay
Thread ™ (pjigter A)
the nut
up to the
top.

M3x10 TP Bind -2
SCTC\\' InERANNANY
M3x18 Round Head-2

Screv ‘mmmlnnmnnnmmlmmuum

M3 Nut "¢

@ M3 Pillow Ball -2

|

(Silver)

M3x10 TP Bind

The end with the shorter
distance to the hole goes
to the outside,

& Upper Link Bar

(RAM-6)

6% Front Bulkhead (RAM-6)

INSTALLATION OF FRONT SUS. ARM

@ E Ring (E2.5)..w 2

n.l-‘ront

< Left Portion>

* Use shorter ones.

(1) <Right Portion>

oSus.Shaft (B) "2

7 fo;‘ont Sus.Shaft o

(Silver)

Knuckle Arm (R)

* Assembled in step E.

a3 Front Sus,Shaft (B)
(RAM-7)

* Be careful about the installing direction,

1: Front Sus.Arm. Blister A)

——12 Front Sus,Shaft (A) (Silver)
[RAM-7]

=i NO. 3072



@ INSTALLATION OF FRONT BULKHEAD AND BUMPER

M4x8 Truss 4
Screw

iy Chassis (Box)

8 BumpefRAM-6]

INSTALLATION OF FRONT SHOCK

— Front Shock
M3x16 H’I(;I;d Ré)(g%?vm 2 (Shorter one)

M3 Nylon Nut *2
s

® Shock Collap: 2

© O

%— M3x16 TP Round Head Screw

[:] ASSEMBLY OF SERVO SAVER Stage 2 .
agE 3¢ linkage Guide
(RAM-4)

43 ¢ Linkage Guidel Enlarge this hole to 3mm

o) to pass 3 ¢ linkage guide,

& Servo Saver (A) -
(RAM-6)
M3 Nylon Nut - 1

¢ M3 Nylon Nut
i

* Tighten the nut to the
1% M3 Pillow Ball:+2

degree so that the linkage * —
O
(Silver) 1

guide will turn smoothly, (O
#2Servo Saver (B \\
(RAM-6) it i i
¢ Servo Saver (D)
(RAM-6]

Stage 1

Widen the slit
with a screw—
driver to fit it,

2

St

# Servo Saver (C 87
76 M3 Pillow Ball 78 Center Rod
(famiel (RAM-7] * (Silver) (RAM-7]
NO. 3072




@ INSTALLATION OF SERVO SAVER

Servo Saver

@ Servo Saver Collar

(RAM-6)
Servo Saver 3
® Collar 2|
@ Servo Saver "o @ Servo Saver Tube
e (RAM-4)
M3 Nut

=)

= fu
=Iv]
=i
=
=)
Elo
1
E|o
SE
= N
g

M3 Nut Bty 2

M3x35 Round Head Screw

iIn INSTALLATION OF TIE ROD AND FRONT PLATE
Stage 3

M3x8 TP Bind 1 M4x8 Truss Screw
Screw ll'“‘“"
M4x8 Truss Screw..2
Fix a M3 Nut for this
position in step 20 §

M3 NU.t ' .. ............. 1 @ M3 NUt
Stage 1

Screw in each ball ends
maching to the actual size
drawings,

& 5.8 ¢ Ball End
(RAM-6] *

.
19 Tie Rod
@ (RAM-7)

@ Hook Pin  (RAM-3)

Stage 2

Parall_el/(e;

=

47 Body Hook
{RAM-6)

¢

{Actual Size)} Tie Rod

4y Front Plate
[RAM-4) @-lﬂﬂ Ih!ll.@

—— M3x8 TP Bind Screw

|.-—. o ioT 5 1)y E—

NO. 3072




m INSTALLATION OF REAR GEARBOX
Stage 1
M3x8 Round Head:-2
Screw RN < Assemble two pieces,>
M3x18 Round Head >
Screw

‘II'|l\I\lllllll\lilll‘lliltlllll’l!1Hlll'.l'.HHll
M3x8 TP Bind - % M3 Pillow Ball L
Screw @HDIUJ (RAM-7) (Silver) Thread the nut

M3 Nut up to the top.
M3x10 TP Bind -4
Screw@m
M4x4 Set Screw 2
M3 Nut ............. 8
M3x8 Round

M5 WasheE..owerrisnns >

M3 Pillow Ball....
L (Silve%

Oﬂmﬂﬂ Stage 3
@5 ¢ x10 Plain ...

Beari

Stage 2

4" Rear Shock Stay
(' Blister A)

Screw in the same
way as was done

M3 Nut

Stage 4

Head Screw

Longer one

M3 Nut

B CEMEHT]

Tighten the nut

loosely at this
stage,

®0 Assist Rod (A
[RAM-7)
@ Chassis

1
rar 1
Plain Bearings i N
can be replaced : (=]
with. optional ball "3 ! Si ‘-')i &
bearings. : ! 1 1
- |
M5 Washer ((ﬂ . i
\ _ o) L 1
® Joint \% &
[ Blister A) i ' :
! M3x8 Round
1

the set

screw against

the flat on the

shaft.

m Hex Wrench (2mm)
(RAM-3)

M4x4 Set Screw ay~a5.

©

(RAM-4)

Gearbox Assembly
(‘Blister

25 5 ¢ x10 Plain Bearing

Head Screw

B)
@ ®

49 Chassis Cover
(RAM-4)
M3x10 TP Bind Screw

m ASSEMBLY OF REAR HUB

5 ¢ x10 Plain
25 .

BearlngiRAM_dj
Plain bearings can
be replaced with

optional ball
bearings,

N

70 Rear Hub (R)(RAM-7)
45 ¢ x10 Plain ... 4

Bearing

45 M3 Pillow Ball ....

ilver%
Cb

-

10 Rear Wheel Shaft
( Blister Al

76 M3 Pillow Ball
(RAM-7) (Silver)

. WHEN MOUNTING PLAIN BEARING

2) After fitting the plain bearings, put the shaft through

Tap with something
soft like a handle of
a screwdriver,

1) Press it in fully,

Be careful not to get it
coched part way in,

If plain bearing
do not fit into place
easily, insert the rear
wheel shaft and drive
it lightly,

and turn it to check that it revolves smoothly.
If it does not, repeat check (1).

3) Apply grease to the shaft when assembling
them,

NO. 3072



[EINSTALLATION OF REAR HUB AND REAR SUS. ARM

I n
@ Rear Sus, Shaft (B) .

T Rear Sus. Shaft (A) (Black)...zl

D— ] @Rear Sus, Arm

7% Rear Sus, Shaft (A)
(Black) [RAM-7)

( Blister A)
@ E Ring (E2,5) il

Be careful about
the direction,

(RAM-3] - @ Rear Sus, Shaft (B)
(RAM-7)

© Be careful about the direction.

INSTALLATION OF SWING SHAFT

M3x10 Round Head Screw...2

@5.8 ¢ Ball (Silver) soil

Stage 1

< Assemble two pieces>

M3x10 Round Head Screw

@5.8 ¢ Ball € Upper Ring Bar 'd
(Silver) (RAM-6)

(RAM-4]
=
— \
@ — 3 J
\.’ _A—"Long ®Swing Shaft Install the swing shaft first
Short ﬁ ('Blister A) before the upper ring bar,

s Fit the ball into the end
closer to the hole,

INSTALLATION OF REAR SHOCK

@ Shock (RAM-6).
Coliar

M3 Nyln Nut = 2
%8 Shock Collar = 2

© d]

M3 Nylon Nut
Rear Shock (Longer one)

=11= NO. 3072



INSTALLATION OF MAIN GEAR

Stage 1
M3x10 TP Bind -2 Check the orientation Stage 2
Screw Qm of the hole
: 22 i
The side without the / 2 ¢ x11 Pin
22 ¢ x11 Pin s 2 slot should face this Align the pins (RAM-4)

way. with the slots and

I:l
75 5 ¢ x10 Plain. .4 slide the gears into

Bearing Plain Bearing can £
be replaced with position,
optional ball
bearing,

@ E Ring (E4> ......... 2 %
‘8 Main Gear
( Blister A)

S —® 2¢x11 Pin

‘RAM-4)

69 Main Gear Shaft Holder

, (RAM-6) _
a 2% 5 ¢ x10 Plain Bearing
Insert the end\  [(RAM-4)
with the groove U Timing Puly (B)
farther from the (Blister A)
- tip,

Short )
4% Main Gear Shaft
(RAM-4)

@ E Ring (E4)

(7’ Belt
( Blister A)

M3x10 TP Bind Screw

A INSTALLTION OF SERVO MOUNT AND ANTENNA GUIDE

@ Servo Mount
The plastic parts used in this

step are in bag [RAM-8]. % (A)..Attach the servo

mounts with the hollow

facing inward,
This is a hole for

the antenna tube,

*It should protrude beyond
the edge of the chassis,

M2.6x6 TP g
Bind Screw mxﬁm)
M3x10 TP 5 M3x10 TP
Bind Scre»\Qh:ﬁzl};:m_‘;I Bind Screw

® Antenna Post

M2,6x6 TP Bind Screw
*The two screws indicated by an arrow =

should not be tightened fully, ;
(Tighten them after mounting the servos,)

8" Servo Stay

M3x10 TP Bind Screw

T

NO. 3072 —12—



INSTALLATION OF FUEL TUBE e e LT S $9Tail Tube

e (RAM-8)
8 Fuel Tube 120mm-- 2 —

@ Strap (S)
(RAM-8)

90mm--- 1

[

*Cut fuel tube [RAM—8]
to the lengths shown.

iz Fuel Tank
" Assembly

( Blister B)

€ Direction of Muffler »

Engine Assemb&

[Box] {Cutting of Tail Tube)
B~ ® O ®

Loosen this screw for adjusting outlet,

Tighten it enough to stop up and down movement,

. but loosely enough that the brake lever will move
easily,
Brake is
installed

m] INSTALLATION OF ENGINE AND BRAK];‘

3 Nyl N
M3x8 Round Head -4 NES Diylon: Nt —= W
Screw @M 5
% Brake Lever

M3x50 Round ........ 1 (RAM-6)

Head Screw i
‘ﬂll\l\l\l\milillIlll\l\lHﬂ\l\l\lillﬁﬂlllill|l|!|!|!|lll|lll\l\l\l\lmlll'ilﬂkl1lllll\l\lllllllﬂ“'nl'.mil!llNlil\m'll\ﬁl
M3 Nut SRS 'I
M3 NylonNut ...... 3 Plastic Spacer (Red)

@J M3 Nut

2

Plastic Spacer

“1©

Backlash (Meshing of gear teeth)

Gears should match smoothly without
excessive backlash (free play),

/

(2

0

AN

¢

(T

Set the clearance
when tightening engine
mounting screws,

Mount the fuel tank in step Hl.

M3x8 Round Head Screw

M3x50 Round Head Screw M

m‘ INSTALLATION OF ASSIST PLATE AND ROD
80 Assist Rod (B)
[RAM-7)

M3x8 Round Head -1
Screw

M3 NUt ...............2
*#Do not tighten fully
~ at this time,

48 Assist Plate
(R:QMA]

M3 Nut
*Do not tighten fully

at this time,

=
]
Z
=
(Qmrm

—13= NO. 3072



m INSTALLATION OF FUEL TANK

M3x8 TP Bind

Screw @m

Route the two fuel
tubes between the
starter and the
engine,

L
i

]
© @ Starter Grip

* Verify that the lines
are still connected

Cut away five
connections carefully,

& Front Wheel
[RAM-5)

Be careful not to
¢ leave any butt,

M3x8 TP Bind Screw firmly,
MASSEMBLY TIRE AND WHEEL e 3 {Rear)
age P
i &3 Rear Wheel
{Front) Stage 1 Stage 2 (RAM-5)

Inner Wheel

@ Front Tire

[Box] @ Rear Tire

[Box]

* After fitting the tire and
wheel, apply instant glue
along the seam,

The side with the letter
descriptions,

2

m INSTALLATION OF TIRE (Rear)
(Front)
M4 Nylon Nu"'4 Match the 6 corners, ‘),
N I 4 ¢ x8 Plain e B
@® Badring T_"\ inside,
= - (RAM-4)

4 ¢ x8 Plain
@ Bearing

9'Drive Washer
( Blister A)

M4 Nylon Nut

NO. 3072



| @ INSTALLATION OF RADIO UNIT AND LINKAGE — =
HOW TO CHECK RADIO UNIT A two channel radio is composed of things
like a transmitter, receiver, servos, and battery.
Fit the batteries TUF“ on the Extend the * Transmitter.., It is control box which manipulates by stick
Extend the © @into the box switch, @ antenna movements, Sighal waves are transmitter
antenna ’ through on antenna.
% Receiver,.. Receivers the signals from the transmitter
©Turn on the and send them to the servos.
i %* Servo.., They move the control mechanism of a
model car in accordance with the signals
Receiver from the receiver,
* Antenna... An antenna in the transmitter sends signals,

Engine
Control
Servo

Steering

Servo
Keep 'the control™

stick in neutral,
O Set the trim lever

in neutral position,
@® When switch on the radio.....
Get the switches in order from transmitter to receiver.
@ When switch off the radio....
In order from receiver to transmitter,

* Battery
Meter...

@® The Picture shows that
the set in the neutral,

*Trim Lever,..

*Servo Horn...

and one on the receiver accepts them,
They should be fully extended.

They will adjust the neutral position of
servos, thus regulate the steering and
advancing controls finely.

You can tell the amount of electricity in
a battery and how the signals are emitted,

They are intermediate divices on the servos
to activate the controls, There are several
types in shape, They should be selected
depending upon the usage.

m‘ INSTALLATION OF STEERING SERVO AND LINKAGE

® Steering Rod
(RAM-8)

Stage 1

{Cutting of servo horn})

Stage 2

Enlarge the hole

to the thickness M3x3 Set Screw

rovi
of the rod. Connect the steering :ritﬁ oogfd
rod to the hole which radioy
16mm is 16 mm away from )

area,

m

Servo Horn i

This screw i

i When securing

Tighten this screw fully

il

¢ Top View})

h Neutral (
: i

90
M3x10 TP Bind .2 i the set screw.. ~~| € Side View »[¢%
Screw @m EA[ign the center line of D
V —===—=—=0 the servo saver horn as o) o)
M3x10 TP Bind Screw :SPOWn in neutral,
m INSTALLATION OF RECEIVER AND SWITCH Stage 2 5
Stage 1 *Cut the double sided tape to the length of @ Antenna  (RAM-8)—
the receiver and switch, i Tube

*Clean the surface where The double sided tape
is to be attached.

Lead the antenna wire
/through the legs of the

two servo mounts,
Receiver

g Double
" Sided Tape
(RAM-8)

¢ Position of receiver » 6 Double

© Space 1 mm

Fasten the strap and
cut off the excess,

@ Strap (M)

(RAM-8)

| !
W Tape
/ @ Align the receiver with the edge o

Route the switch leads
through the two servo Pull the antenna
mounts, Lwire out,

;

Switch

Sided

NO. 3072



Correlative movement of servo »
horn and control rod

27 INSTALLATION OF ENGINE CONTROL SERVO
AND LINKAGE

_ Stage 1 i Slow Portion
M3x10 TP Bind 2| ... o ) i =
Screw it utting of servo horn :

q: * Cut off the shaded
ut o e shaded area

. . /.//.///.///_/ %, Wiy
M3x12 TP Bind 2 //,%/,///: S
Screw Connect the control rod to

the hole which is 18 mm | o 8mm

M3x3 Set Screw 2 away from the center, '/ Use the hole

: 4
_ D Stage 2 8 mm off the
#Rod Stopper ‘2 ¥Position of engine vonirel 3 center for the

— brake rod.
@ ® Stick Type ® Wheel Type

High > ™ ]
£

Slow

=
Brake =

80 Engine Control Rod The rod is

This screw is (RAM-8) not extended.
provided with

your radio,

# Rod Stopper (RAM-8)

M3x3 Set Screw—igp

M3x10 TP Bind
Screw

Adjust the
SiRge3 When the engine is set at setting with
: a slow speed, the brake is the throttle
not engaged. stop screw,
Install the servo SLOW
first, (Idling) 1 mm space
Q H
= i Slow Portion
g ‘ :
WO I ~~Msxiz TP Bind | - @ BR K
F(‘] % R k The rod is extended

' Tighten fully,

\"‘:
= _) Route the servo wires

\ through the servo mount. ;

Y ﬂ ®

EPosition the stopper so that the brake begins to operate
i when the engine control rod is extended.

Fit the servo lugs here; if it is not easy,
loosen the nut marked with an arrow,

INSTALLATION OF BATTERY BOX

3

*In case the cord is too long, bundle it
neatly with the strap.

Fasten the strap firmly and
cut off the excess,

It will come loose //

when pushed here, / L

Receiver
Battery Box

92 Strap (L)

; RAM-
Plug in all connectors, [ &

NO. 3072 ]



[ fI] ~E¥] ® CUTTING AND MOUNTING OF BODY

{Rear Part of the Body)

jin Body [Box]

CUTTING OF BODY

(When installing the optional wing.)
Cut off this portion,
MNO.IB% Round &

Cutter & Sander

A

L
B :These special Lexan Scissors

+make trimming bodies a breeze
+and the sander comes in handle

o | /

=

. for finishing the E
3 rough edges, 3
Cut off this portion for filling Round Cutter . .
Giit Line the fuel tank, ; s
: Round Cutter :
*Cut off the shaded portions along with the cut out line H H
and smooth the cuts with the sander, : s
' PAINTING

Micron Line Tape

* No.1841..1mm

+ No.1842...1.5mm

+ No.1843,..2.5mm

+ Color White,Red,

« Yellow,Green,Blue
. and Black

PP 0PI 0P 0N S00000000B0080ESS

Polyca Color No.2230

? White,Red, Yellow,

* Green,Blue,Skyblue,

¢ Orange,Black, Violet,
. F.Pink,F.orange and
*Yellow Green

e 00000 BRI RORRRRNRRROIOROROTD

First wash the body to remove
any oil or dirt, Rinse throughly,
Paint the inside of body,

You can obtain a color scheme
by masking a portion with tape
then removing the tape and painting
Apply the lightest color last.

escsscssssssssssasne
»

Polyca Color

tsssccscesesee

*For example if you need the

Mask the windows with the Micron Line Tape white color paint, ask your dealer
and paint the body in any color at your choice, for 2230W Polyca Color White,
' Apply this decal by one piece,
m APPLYING OF DECAL -

the antenna.

G @
Make a hole for passing ::@ ; >

@® Do not apply it abruptly. Convince yourself of the

-
position by trying the decals with the backing paper on, ’/\/
@® Be careful not to have air bubbles left, " >
Try to center to the periphery,
(paticular be cautious with a large decal,) NS
g ggz’ Cut off
& th%’excess.

=,

@® Cut off the decals along the cutout line with scissors, @ o

2\

\

\
B\
"
A
!
o
N
\
0y

(
af
%
:
o

Rear Portion
Apply this decal by one piece, £ ’

P NO. 3072




MOUNTING OF BODY

[, INSTALLATION OF WING (OPTION) |

Stage 1 {(Cutting of Wing) Stage 2 (Painting) Stage 3 {Applying of Decal)
*Cut off the shaded area,

Paint the inside

The opening is for installing of the wing

the wing (5 ¢).

Wing Stay (A)

i‘q <)

Wing Stay (L)
(L)

Wing Stay (A)

When fastening the wing
stay B to the wing stay A,

z the assembled angle of the
' two components will be
bigger in order from A to B
< /mﬂ“@ to C fixing point,
[~

1
R ’ﬂ@ M2.6X12 Bind Screw
=T=_0
(%

M2,6x12 TP Bind Screw

am‘m\\\\“

i
(P <Wing Installation Point>

Wing Stay Joint @ Lower
M2.,6x12 Bind Screw :

@ Higher
Wing Stay (B)

NO. 3072 —18—



GLOW ENGINE

® Your previous knowledge of the engine structure is very benefitial, ® The fuel is a mixture of alcohol with some flclditives.f
particularly for those who handle an engine powered model car for YOU_ can not use gasoline or kerosene for this type o
the first: time, engines,

The engine draws air through Air Intake Throttle Stop Screw o

an air filter, * By screwing it in, you can set the idling
running higher.

® Glow Plug )

A platinum filament will be heated up with

1.6V electricity, Once the engine starts to run,
you can remove the battery.

o Cylinder Head

The temperature inside goes very
high, Many fins outside are to
enlarge contact area with air for
the purpose of cooling it down,

[ ® Exhaust Gas
& Do not run an engine indoor,
® Cylinder
It is a tube inside of which

Air Filter

Dusts sucked into the

engine may damage it,
z A

Main Needle e

This is to adjust the mixing
ratio of the fuel. With rich mixture, the
engine, will not rev up quickly, With lean
mixture, the engine

may stall when being a piston goes up and down,

set to high power. Throttle 'Valve ° f )

The right setting of This is an accelerator in ) ® Muffler

the needle valve for the case of the real car, It muffles the exhaust noise.

this engine is a point It adjusts the amount g

one and a half turns of the air for the © =

returned from closed mixture to control & _

positon, the engine power, e Piston
It transmits the energy of fuel
explosion, after that it sucks
the mixture of fuel and air,

Clutch Shoe. o It converts thetrecfip{t?cat

The clutch shoes swing open by centrifugal ® Conrod —Ing movement of the

force to engage the clﬁtcl? bell.yr g eClutch Bell ® Flywheel e Crank Shaft piston into rotating one,

STARTING ENGINE (1)

*The following things should be prepared to start and engine, : 3) Fill the fuel tank with a feeder.
; i : Step 1 Step 2
tl_%)rgncl;ls#l (D—size) Screw out the cap
. = i until you see a hole,
Glow Fuel, a can of bl
1 liter or 2, H
* Gasoline or kerosene Fuel

cannot be used,

@® Now you start the engine, Follow the procedures,
1) Fit the dry cells into the battery holder as shown.

A Unit #1
(D—size) Dry cellsg

|

Battery Holder
Collar

*Place all four of
them in the same

Battery Holder
mn ¥ upright direction,

(Ram.g) Assembly
M4x55 Round Head Screw ——

2) Set the throttle valve to idling position and check to see
if the brake is engaged or not,

Throttle Stop Screw
@

o) 4) Press down the pump botton @ twice on the fuel tank,

: (When it is hard to start in winter, press down the botton ®.)
]
o]
@
@ 7

ﬁ/ 11— + . = Marked "1”

Adjust the setting ;
with the throttle
stop screw,

*Refer to step 27 "Engine Control
Servo and Linkage” on page 186,

©

; arked "2”
5 : T :
Space 1mm : 2 {Ton Yiew)

10— NO. 3072



STARTING ENGINE (2)

5) Turn on an electric current to the plug
and pull the' starter quickly,

Connect the heating

cord with the clip to
the head of the plug. :

Clip

Do rlot touch

around here, Starter

The other cord can be connected
to anywhere on the engine.

% When it is hard to start, press down the button @ twice,

@ Repeat the process (4) and (5).

6) In case the engine still does not start, remove the plug
-and electrify it,
If it does not become red—hot, one of the following causes
is conceivable ; the battery is discharged, poor contact in
the electric circuit, the filament of the plug is burnt out,
Try to brush the clips in a dirk place, if you see a spark,
the battery is in good Then you should change the plug.

If the filament becomes
red—hot, try the steps
(4) and (B).

Short —circuit them
for a moment,

7) Check to see if the main needle valve is set properly,

If it is out of adjustment, tighten it all the way and loosen
one turn and a half,

Main Needle

Screw in as deep
as you can,

Loosen one turn
and a half.

Throttle Stop
i Screw
(If it is still not to start, press down the button @ twice.) i

1) Do not start an engine indoor,

2) Do not rev up the engine from the beginning,

8) When the engine starts running, disconnect the clips and
take a look at its idle—running is too fast, the wheels may
begin to rotate, If it is too slow, the engine will discontinue

1o Ton, Main Needle

Put the model on a box or anything like that, to make
it aloof from the ground,

* By screwing it out, * By
@ the rate of rotation @ screwing in,
) decreases, % the engine
¥ | f revs up.

1 mm (Normal Setting)

® When starter rope is much more resistable to pull up

Even if the starter rope is much more resistable to pull up,

! it does not mean that the engine is out of order, But excessive

amount of fuel is fed into the cylinder. This called a state of
"flooded”.

Remove the flow plug with a plug wrench and pull up the
starter rope ten or twenty times with quick pulling to discharge

¢ the excessive fuel,

6 Plug (RAM-8)

Wrench

@ Installation of air cleaner

% @) 67 69 (Assembled) [RAM-8]
@ Element  —
@0 Strap (S) Cover

(RAM-8)

®¢ Air Filter ___
(RAM-8)
a1 Element
Holder\ /

49 Adaptor
Tube

N

® ]t prevents dirts and dusts
from entering. It is oil—soaked
beforehand. Do not clean it
with the fuel or alcohol.

@ Before running your model car,

learn the following do’s and dont's,

but run the model slowly for the first ten or
twenty minutes for a break—in operation.

NO. 3072



PURCHASABLE PARTS FOR YOUR KIT

You can purchase replacement optional parts for your kit,
All of the part identified by key number are usually not
available singularly, but we offer these parts in convenient
parts "packs” which can be purchased separately, To figure
out which parts pack you need, find the key number for

No. Parts Name Key No. & Q'ty
RM=1 | Chassis X1
RM—2 | Plastic Parts Set |38 59X
RM—3 | Assist Rod Set a8 B0 80 X1
RM—4 | Plate Set 3) @ anX
RM—5 | Main Gear @1
RM—6 | Main Gear Shaft 27 48 X1
RM—7 | Linkage Set WHTD B BI BT X 1 BEX2
RM—8 | Screw Set Screw, Nut, Wrench
AM—g | Body @ x1
RM—10| Decal X1
0T—5| Joint X2
O0T—6 | Swing Shaft BIX2
OT—11| Sus, Shaft 72y 2
OT—18| Rear Shaft anx2
0T—19| Drive Washer @)X 4
O0T—28| Differential Gear [1919 4 20X2
0T-31| M3 Pillow Ball 76 X10
0T—32|5.8 ¢ Ball a2 Xx10
0T-3| M2.6 Pillow Ball a0 X10
0T-38| Silicon Grease 5nX2
0T-39| E Ring (E2.5) @ X10
0T—45| Rear Hub e 1
0T—66| Low Profile Tire [@® X2
RM—12 | Suspension Arm M @Hx2
UM—2 | Plain Bearing Set |at & 2
UM—8 | Front Shaft aq) 2
UM—10| Collar Set axz
umM—11| Upright Set ME 1 d9x2
UM-—14| Servo Saver Set Snche @ @ @ !
@xX2 6 6" x4

UM—21| Front Bumper 8 X 1

Fron heel ;
UM=39 (Yellng;r eel Set |, w»

Wheel Set (Yellow
WA Dt Profi]ef sxa

Front Tire S—S
W=7 pin Type, Soft | ®*2
SC—89| Rod Set X2 6817 4
EF—37| Strap (S) X6
EF—38|Strap (M) X6
EF-39| Ni—Cad Strap W X6
SD—79| Antenna Tube 95 X5
1840 | Double Sided Tape|® X1
1878 | Screw Locking Compound | ¢ X 2
E P—22| Hook Pin @ x5
RM—11| Air Filter @6 87 80 49 1
AB—14| Pilot Shaft (0OS) [@w @@ 1
AB—15| Clutch Shoe ®x2
AB—16| Clutch Bell ® X1
AB—17| Clutch Spring @ X 4
L D—70| Clutch Bearing mXx1 @X6
KC—20| E Ring (E4) @ X5
FD—3| Belt X1
FD—4 | Final Diff, Case dpanx 1
FD—6|Final Pinion Gear |@&)X1 .
F0—7|Timing Pulley 9 aIX1 X2
FD—13| Slider Set X1
FD—17|Servo Mount Set amxa

that part within the manual,
Then consult out part pack guide below, When referring to the
parts you need, always use the Parts Pack Number,
For example, if you need a chassis (Key # 116) ask your dealer

for Kyosho Parts Pack RM—1 (Chassis),
No. Parts Name Key No. & Q'ty
FD—18 Rear Bulkhead 13 0 15 X1
FD—20| Engine Mount X2
FD—21| Flywheel Set @ @ X1
FD—22| Starter Holder @ X1
F D—23| Starter Assembly [®&® 1
FD--24| One Way Assembly |#8X1
F D—25| Muffler Assembly |@ 1
FD—26|5 ¢ x10PlainBearing | 2% X10
F D—28(Fuel Tank 42 1
FD—29|Fuel Tube B X1
F D—30|Battery Holder oh 1
FD—33|Tail Tube @ X1
F D—37| Black Shock (S) 26 @7 2 29 30 31 37 33 A AF K 2
FD—38| Black Shock (L) |2 2n 28 29 30 a0 32 a7 08 39X 2
1914 |4 ¢ x8Plain Bearing | @ x10
ce-72|E Ring (E3) x4
Optional Parts Set
UM—17| Wheel Set Front,Rear 2 each
UM—43| Servo Saver Ring
1883 | Frontier Hobby Oil| 30cc,
195 3 |Silicon Oil (S) Viscosity 100SC,200SCx1
1954 | Silicon Oil (M) Viscosity 300SC,400SCx1
1955 | Silicon Oil (H) Viscosity 500SC,600SCx1
1901 |5 ¢ x10Ball Bearing| 2 pcs.-
1903 (4 ¢ x8Ball Bearing | 2 pcs.
1911 |8 ¢ x14Ball Bearing | 2 pcs,
0T-99| Wing Stay
0T-107| Wing
W—5001 | Pressure Shock (S)
W=5002 | Pressure Shock (L)
w—5003 | AdjustableShock (S)| Easy adjusting damping force
W—5004 | AdjustableShock (L) Easy adjusting damping force
W—5005 | Special Rod One Touch Adjustable
w—5061 | UniversalSwingShaff For Smooth Drive
1875 |Front Tire (A) Block Type
W-5031 [ Low Profile Tire
W-—5032 | Low Profile Tire
W=5071| Front Tire M—S Soft Compound
w—s5072| Front Tire M—H | Hard Compound
W—5074| Front Tire S—H Pin Type
Hard Compound
W—5077 | Low Profile Tire |Pin Type
W—5078 [ Low Profile Tire Multi Spike
KC—18|3 ¢ Stopper For Sus. Shaft
$D-53| Clutch Bell (12T) | Steel
SD—54| Clutch Bell (13T) | Steel
sD—55| Clutch Bell (14T) | Steel
AB—13| Pilot Shaft For Enya engine

—23=-

NO. 3072



MM PAGE GP-10
EXPLODED VIEW (F

:[zii«c-zo__—{;&
25FD-26 (r

@) == baum14
RV

o

45RM-6

AgRm-7 i

b

D agp 1
@eﬁi‘—

76/07-31
A  oenl
doumra @gﬁ‘ &
i .
g’e_}RM-i'_K 63

955079

5

P

|
1
|
1
]
|
|
|
{

76)07-31

@um-1 4—8

@ [ §iEF-38-
foeelt
@3um10 Lo—1

S@:UM-144@

" ]
67 UM-14 B z

lEW-5073 =S =

(Gl
B &

53:UM-39

I, 7 -



75 0T-11

il .

@3FD26 14, FD18

#1)FD-6
15 FD16

470732
d150T1-39

$5FD-26  [910T-19

U2 Wy

L =120mm

NO.3072
T



“v
A i
o La ¥ :){ 'LI';.. i

The Super Hobby

KyOSHO

HE FINEST RADIO CONTROL MODELS

"This products is not to be sold in the United Sta
please contact Tom Miller at Kyosho US,A, phone number (217) 398—3630.

tes, If you have purchased this product in the United States,

PRINTED IN JAPAN

JEN



